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with anti-unraveling function controlled by compact motor

PNEUMATIC TOP COVER THREAD TRIMMING DEVICE
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How to use this Parts List

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.
Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y¢ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3500201) which you require so that we can deliver the correct Parts to you.
¢ When the Part No. is “0068011” , please place an order for the part by showing “0068011"
or “68011" .
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents

BHR

UTL-A/Y, UTL-A DEVICE(1)

UTL-A/Y, UTL-ARE(1) 1

UTL-A/Y, UTL-A DEVICE(2) UTL-A/Y, UTL-ARE(2) 2
UTL-A/Y, UTL-A DEVICE(3) UTL-A/Y, UTL-ARE(3) 3
UTL-A/Y, UTL-A DEVICE(4) UTL-A/Y, UTL-ARE(4) 4
UTL-A/Y, UTL-A DEVICE(5) UTL-A/Y, UTL-ARE(5) 5
UTL-A44/Y DEVICE(6) UTL-A44/YEE(6) 6
@ UTL-A44 DEVICE(6) UTL-A44 FE&E(6) 7
ST2-A DEVICE ST2-A¥iE 8
UTL-A/Y DEVICE(7) UTL-A/YFEE(7) 9
UTL-A/Y DEVICE(8) UTL-A/YIE(8) 10

UTL-A/Y DEVICE(9)

UTL-A/YEiE(9)




QD
2

21

UTL-A only
il 23

20

UTL-ATI0O /Y, UTL-A 0O DEVICE(T)

VG3721/UTL-A



UTL-AOC /Y, UTL-A I DEVICE(1)

UTL-ADO Y, UTLAOO%E() |

RefNo Parts No. Description w A Amt. Req
1 1095007 Speed Controller A—=RIarrO0—> 1
2 110013 [T10012] Screw(M4-0.7 X 8)[M4-0.7 X B] =) 1
3 110012 Screw(M4-0.7 X B) ji= 2
4-1 0094491 Cord Clamp(2N- ¢ 3.4) A—Rv 527 1
4-2 0063612 Cord Clamp(4N- ¢ 6.8)(for ST2-A) A—KRo5v7 1
5 1096029 Air Tube(4 x 2.5mm)(Black) I7Fa—7 (&) -
6 3151012 Air Wiper IF7 74/ 1
7 000538 Washer Ty 2
8 110009 Screw(M4-0.7 X 8) bxy 2
9 3100529 Thread Pull-off Eyelet HKREBARE 1

10 3500530 Thread Pull-off Bar REAE 1
11 0063076 Swing-proof Spring RIE A BEBHIR/ VR 1
12 0077179 Retaining Ring . Ay FUT 1
13 3500516 Thread Pull-off Hook Unit FREA TV (HE) 5
14 003657 Screw(M4-0.7 x 3) xRy 5
15 0094396 Thread Pull-off Bar Holder RIEABERR 1
16 007006 Screw(9/64-40 x 4) xy 1
17 0033024 Retaining Ring Ay Ty 1
18 3500360 Collar(9 x 15 X 7.5mm) Hno— 1
19 160001 Screw(M4-0.7 X 4) xry 2
20 0011795 & Wrapping Band(2.3 X 92) R/ R 1
21 0022836 & Synchronizer Positioning Pin(UTL-A) R¥¥ 3>+ EY 1
22 0022837 & Synchronizer Cushion(UTL-A) RIYVaFrEyovyay 1
23 009736 & Screw(M4-0.7 X 6) (UTL-A) Ry 1
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2

UTL-AOO /Y, UTL-A OO DEVICE(2)
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UTL-ATI0 /Y, UTL-AO O DEVICE(2)
- __~——— ]

UTL-ADO Y, UTLAOO%E Q) 2

RefNo Parts No. Description m A Amt. Req
1 0063608 Switch Guide AAVFHAAR 1
2 000014 Washer Ty 2
3 110002 Screw(M3-0.5 x 5) =7 2
4 3101587 Tension Release Connecting Plate FREE A EER 1
5 110009 Screw(M4-0.7 x 8) ERY 2
6 170009 Screw(M4-0.7 x 4) I3 1
7 3101588 Tension Release Block HREATOVY 1
8 009976 Screw{M6-1 X 15) xRy 1
9 3100567 Collar ho— 1

10 120001 Screw(M4-0.7 X 14) xRy 1
11 0014120 Anti-shock Rubber BEIL 1
12 1091164 Air Cylinder IF7vIYvy 1
13 3101586 Switch Holder A1YFE 1
14 0010057 Elbow Connector(¢ 4-PT1/8) TILRIRT S 1
15 0010254 Speed Controller A—KrRIavbhO-5 1
16 1096029 Air Tube(4 X 25mm)(Black) IF7Fa—7(8) -
17 000498 Washer A 1
18 3101585 Air Cylinder Bracket TFIYVTE 1
19 120006 Screw(M6-1 x 12) = 2
20

21 0012071 Cylinder Return Spring VUVETRVIR 1
22 3101590 Plunger TV 1
23 180006 Screwed Pin(M5-0.8 x 6) oy T
24 3100523 ConnectingBlock (Right)SupportSpring E#E 70w VX T/NR 1
25 3120157 Connecting Block(Right) EEZOY 7 (H) 1
26 100002 Nut +Tw bk 3
27 190029 Connecting Rod(M5-0.8 x 40) i 1
28 3100538 Connecting Block(Left) EfE T Oy U (k) 1
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UTL-AOO /Y, UTL-AUTL] DEVICE(3)
1
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UTL-AOO /Y, UTL-ATIL] DEVICE(3)
-

UTL-ACIO JY, UTLAOO%ER) 3

RefNo Parts No. Description m A Amt. Req
1 3500501 Trimming Machanism, C. Set UT %48 (18) 1
2 3100506 Lower Knife Driving Lever TXZEREL /N— 1
3 170005 Screw(M4-0.7 X 6) xRy 2
4 3100502 Lower Knife Carrier TARE 1
5 3500513 Looper Thread Pull-off JL—IGREE A 1
6 3100513 Lower Knife TAX 1
7 110030 Screw(M3-05 X 2.6) xRy 3
8 3100560 Supplementary Spring EXZEBFEBI/NR 1
9 3500503 Upper Knife Carrier EARE 1

10 190006 Screw(M4-0.7 X 4) rxry 2
11 100006 Nut Fwk 2
12 3100503 Knife Guide Lever XZAHA RLIIR— 2
13 3100504 Knife Guide Lever Ring(Left) AZAHA RLI=V T (E) 1
14 3100505 Knife Guide Lever Ring(Right) AZXHA RLN=1 v I(A) 1
15 130003 Screw(M4-0.7 X 7.3) =87 2
16 3100515 Upper Knife Carrier Spring EXZXBNRR 1
17 170006 Screw(M4-0.7 x 2.5) r=xy 1
18 3500502 Crank Chamber Cover FThAN— 1
19 3500510 Upper Knife Carrier Stopper EAZXEX Y 1
20 130021 Screw(M4-0.7 X 6) =% 2
21

22 3100512 Upper Knife EXXR 1
23 110024 Screw(M2-04 X 6) =% 2
24 110025 Screw(M2-04 x 10) IERY 1
25 110023 Screw(M2-04 X 3.5) xRy 1
26 3100507 Upper Knife Guide EXRAAR 1
27 3100508 Clamp Spring HPEI R 1
28 3100509 Clamp Spring Pressure HRPEe IR 1
29 3100510 Clamp Spring Pressure Holder b S WA SN 1
30 3100511 Clamp Spring Pressure Adjusting Piece b EPAC S i 1
31 130005 Screw(M2-04 x 4) kxR 2
32 3100516 Lower Knife Carrier Support Spring TXX&XL/X 1
33 110034 Screw(M2-04 X 2) xRy 2
34 3500511 Thread Guide #RHAAR 1
35 110054 Screw(M3-0.5 x 3.5) Ry 3
36 3500504 Knife Carrier Guide ARBHAR 1
37 110009 Screw(M4-0.7 x 8) IERY 2
38 3500506 Lower Knife Carrier Stopper TAREBEZA YN 1
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UTL-AO0O /Y, UTL-A OO DEVICE(4)
o

UTL-ADO Y, UTLADO%E@® 4

RefNo Parts No. Description m A Amt. Req
1 3501434 UTL Device, Complete Set 1 UTLEEGRET) 1
2 3501423 Hook Holder 7y IR E 1
3 3501426 Hook AN 1
4 110030 Screw(M3-05 X 2.6) xRy 2
5 3501432 Collar(4 x 9 X 6) Hh>— 1
6 160000 Screw(M3-0.5 x 3) Exy 2
7 0077179 Retaining Ring ARy Uy 1
8 1091169 Air Cylinder 7YV 1
9 110058 Screw(M3-0.5 x 20) Fxy 2

10 1094077 Bamboo Joint(d 4-M3) NV THk=E 1
11 1094076 Elbow Connector(® 4-M3) ITIRARTH 1
12 3501427 Cylinder Holder DYV TRGE 1
13 3501422 Guide Shaft(1) A REh(1) 1
14 3501421 Guide Shaft(2) 4 R#h(2) 1
15 160000 Screw(M3-0.5 x 3) xRy 2
16 009746 Screw{M4-0.7 X 8) 137 1
17 006202 Screw(M4-0.7 X 6) 1= 1
18 3501428 Seal Plug Ee 1
19 3501431 Needle Guide Lever Cover o/~ 1
20 110012 Screw(M4-0.7 x 5) Ry 2
21 3509048 Main Feed Dog ®mxY 1
22 0063612 Cord Clamp(4N- ¢ 6.8) dA—-Kko>5>7 1
23 006202 Screw(M4-0.7 X 6) xRy 1
24 1096029 Air Tube(4 x 2.5mm)(Black) IFFa—7(8) -
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UTL-AIO /Y, UTL-AO O DEVICE(S)
e

UTL-A O O%E (5)

5

RefNo Parts No. Description m % Amt. Req
1 1097009 Regulator L¥al—% 1
2 110017 Screw(M5-0.8 x 8) Exy 2
3 000426 Washer A A 2
4 000600 Spring Washer ATV T Tv oy 2
5
6 1253240 Regulator Support L %2 L —¥BfFR 1
7 006905 Wood Screw(¢ 5.1 X 20) Ay 2
8 1098015 [0033939] Hose Band R—RIKV R 1
9 0010108 Hose Union R—R1=HY 1

10 0010264 Connector(¢ 6-PT1/4) aAxI 45 1
11 1096030 Air Tube(6 X 4mm)(Black) IF7Fa1—T(E) -
12 0011795 Wrapping Band(2.3 x 92) iRV R 2
13 3500550 Presser Foot Lifter Cylinder, C. Set BIHTSY 5 1
14 1091146 Air Cylinder HIBroUvy 1
15 3201037 Cylinder Rod Chip SUYFOY RFv 7 1
16 3500505 Cylinder Bracket TYVETE 1
17 000425 Washer A 4
18 120013 Screw(M6-1 X 15) = 2
19 0010055 Connector(¢ 4-PT1/8) aAxo 4 2
20 3501429 Solenoid Valve Holder BRAE 1
21 120006 Screw(M6-1 X 12) Exy 2
22 0023381 Cord Clamp(6N- & 10.6) A—ko>3>7 1
23

24 1066143 Switch, Complete Set A v F(#8) 1
25 3500553 Switch Support 24y FEAR 1
26 1066142 Switch A1 YF 1
27 0063609 Switch Cover A Y FHIN— 1
28 009984 Screw(M2.3-04 x 10) Exy 2
29 110062 Screw(M3.5-0.6 x 8) rxry 2
30 ——— R Connector(See the below) RIOxV % (TisR) 1

Ref. No. 31 to 40 See the following page.

Parts List of R Connector

R %7 7 WER)

Model Parts No.

BtE TS
VG3721-8 1070197
VG3721P-8 1070198

VG3721/UTL-A
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UTL-AOIO /Y, UTL-A OO DEVICE(5)
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UTL-AO0O /Y, UTL-AOO DEVICE(5)

UTL-A O OZFE(5)

5

Ref.No Parts No. Description m A Amt. Req
31 110089 Screw(M4-0.7 x 35) xy 2
32 1066138 & Switch, Complete Set A4 F(#8) 1
33 0063607 ¢ Switch Support Ay FEUHR 1
34 1066127 & Switch A wF 1
35 0011720 & Connector Cover AR T HIR— 1
36 0010923 & Connector dx0% 1
37 0063609 & Switch Cover ALY FHIN— 1
38 009984 & Screw(M2.3-04 x 10) Exy 2
39 110062 & Screw(M3.5-0.6 x 8) =) 2
40 1096029 Air Tube({4 X 2.5mm)(Black) IF7Fa2—T(E) -

VG3721/UTL-A
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UTL-A44/Y DEVICE(6)

UTL-A44/Y

UTL-A44/ST2-A/Y
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UTL-A44/Y DEVICE(6) UTL-A OO%E (6) 6
o

Ref.No Parts No. Description m A Amt. Req
1 1090250 Solenoid Valve, C. Set Bl (1) 1
2 1090199 Manifold NZ7#HIEK 1
3 1090242 Solenoid Valve B 5
4 0010119 Blank Plug XS TZT 3
5 1097007 Silencer ALY 2
6 1094056 Connector(¢ 6-PT1/8) Ax9 %5 1
7 1094055 Plug ‘ 727 -2
8 1096029 Air Tube(4 X 2.5mm)(Black) IFFa—T(8) -
9 1200486 Intermediate Cable ik — I 1

10 1094055 Plug 737 1

VG3721/UTL-A
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UTL-A44 DEVICE(6)

UTL-A44

VG3721/UTL-A



&€ UTL-A44 DEVICE(6) UTL-A44 % & (6) V4
-

Ref.No Parts No. Description m % Amt. Req

1 1090250 Solenoid Valve, C. Set B (1) 1
2 1090199 Manifold NZT7AIEK 1
3 1090242 Solenoid Valve BB 5
4 0010119 Blank Plug XOST7Z0 3
5 1097007 Silencer ALY 2
6 1094056 Connector(¢ 6-PT1/8) IR0 % 1
7 1094055 Plug ' A 2
8 1096029 Air Tube(4 x 2.5mm)(Black) I7F2—T(B8) ' -
9 1200491 Intermediate Cable ik —J I 1
10 1094055 Plug 755 1

VG3721/UTL-A
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ST2-A DEVICE
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ST2-A DEVICE

ST2-A% &

8

RefNo Parts No. Description m % Amt. Req
1 3509958 ST2-A Device, C. Set ST2-AZEE (#H) 1
2 3101800 Trimming Device, Complete Set A AEEE (18) 1
3 3101805 Bracket TSy 1
4 1091145 Air Cylinder IFVIvE 1
5 1095001 Speed Controller A—=Rar~O-> 2
6 3101809 Movable Trimming Knife Holder EIARB 1
7 3101801 Movable Trimming Knife B XX 1
8 270019 Screw(1/8-44 X 3) kxy 1
9 3101806 Knife Guide AXZHAR 1

10 110001 Screw(M4-0.7 X 5.4) Ry 2
11 3101802 Fixed Trimming Knife [EE A X 1
12 110023 Screw(M2-04 x 3.5) xRy 4
13 3101810 Thread Clamp Rz 1
14 100058 Nut +wv bk 1
15 3101808 Thread Clamp Spring HPI xR 1
16 009791 Adjusting Screw(M3-0.5 x 6) REARY 1
17 110054 Screw(M3-0.5 X 3.5) xy 3
18 3101804 Holder Support FARAZI 1
19 3501395 Positioning Plate(Upper) fIERAMR(L) 1
20 000665 Washer AR A 4
21 120052 Screw(M4-0.7 X 8) Exy 2
22 006202 Screw(M4-0.7 x 6) xRy 4
23 3501396 Positioning Plate(Lower) FIERAR(T) 1
24 3100711 Top Cover Thread Eyelet i o 1
25 006035 Screw(9/64-40 X 7) I3 1
26 000644 Spring Washer ATV T Ty x 1
27 000322 Nut Fa 1
28 0036133 Cord Clamp(5N- © 84) d—ROSV7 2
29 110013 Screw(M4-0.7 X 8) xRy 1
30 1096029 Air Tube({4 x 25mm)(Black) IF7Fa—7(B8) -
31 001123 Washer WA A4 2

VG3721/UTL-A
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UTL-A CI0J /Y DEVICE(7)
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UTL-A10O /Y DEVICE(7)

UTL-AOO /Y EB(7) 9

RefNo Parts No. Description m & Amt. Req
1 3501410 Motor Bracket T—IERftE 1
2 009977 Screw(M6-1 x 25) 8% 3
3 3500606 Dust Proof Filter HEZ 1LY 1
4 300100 Conical Spring Washer mMNRRTy vy 1
5 170010 Screw(M4-0.7 x 4) kxry 1
6 000538 Washer WAS A 5
7 190074 Wing Bolt(M4-0.7 X 8) FavumRiLk 1
8 .

9 3501414 Pulley(Small) Z—=¢N 1
10 160005 Screw(M6-1 X 8) Ry 1
11 160007 Screw(M6-1 X 6) hxy 3
12 3501411 Timing Velt LIRS 1
13 3501415 Pulley(Large) 7—=U(K) 1
14 3501412 Velt Cover NIV kA~ 1
15 009935 Screw(M5-0.8 x 20) IRy 2
16 300043 Washer WAV A4 2
17 3501413 Motor Cover VA 1
18 110013 Screw(M4-0.7 X 8) ExY 6
19 9613360 Motor £T—4 1
20 120030 Screw(M5-0.8 X 12) xy 4
21 1200451 Rotation Detector Unit R—ILIC(#H) 1
22 180012 Screw(M4-0.7 x 3) ExRY 2
23 3500613 [Lower Shaft(Right) TE(H) 1
24 000538 Washer A 2

VG3721/UTL-A
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UTL-A IO /Y DEVICE(8)
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UTL-AOLI /Y DEVICE(8)

UTL-AoovEse) 10

RefNo Parts No. Description m A Amt. Req
1 9613365 Control Box, C. Set HIFER v 7 Z (48) 1
2 1057152 Control Board HIEEAR 1
3 1057153 Panel Board JRRIVEAR 1
4 350014 Wood Screw(¢ 5 x 25) ARARY 7
5 1670181 Fuse(0.6A) 2 —X(06A) 1
6 1070182 Fuse(15A) Ea2—X(15A) 1
7 9611077 Pitman Eybkvy 1
8 9613362 Pedal Sensor, C. Set R Y (EE) 1
9 1057154 Pedal Sensor Board RY N UER 1

Note: When ordering the Part No. 9613365 of Ref. No. 1 and the Part No. 1057152 of Ref. No. 2,
please inform us of the CODE that describes to the sticker on the back of the Control Box, C. Set

with Part No..

() Ref. No. 1 Parts No. 9613365 & URef. No. 2 Parts No. 1057152 % ZFEX ORI, ME &I

HELRy 7 200 BHORAF v H—IcH LT TTCODE(a— F)2BHISEL F X\,

PARTS NO. 9613365
MODEL: VOOOOIC1/Y
CODE: Y3

Control Box, C. Set
HlERy 2 X ($8)

VG3721/UTL-A



11
UTL-A OO /Y DEVICE(9)
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UTL-ACOI0O /Y DEVICE(9) UTL-AOO /Y =& (9) 11
]

RefNo Parts No. Description m A Amt. Req
1 3100008 Supporting Board ZTIR 1
2 3501416 Supporting Board(Long) ZTIR(R) 1
3 3500614 Oil Reservoir Rubber Cushion TLEE 4
4 180009 v Setting Screw(M6-1 X 16) =z 4
5 000070 Hanging Nut mUFvb 4
6 009858 Hanging Bolt(M8-1.25 X 75) BUMRIL S 4
7 000162 Washer A 8
8 0020064 Supporting Board Rubber Cushion SR T LB 4
9 0063010 SupportingBoardRubberCushion(Lower) 4RI LB(T) 4

10 000016 Nut Fvhk 8

VG3721/UTL-A
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